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DETERIORATED BY ALKALI-SILICAREACTION

Tsutomu NIINA, Yoshio HISARI and Akinori SATO

An experimental study was carried out on shear strength of prestressed concrete (PC) beams deteriorated
by alkali-silica reaction (ASR). PC beam specimens with varied dimensions and numbers of fractured
stirrups were exposed to a long term exposure (about four years) and tested to evaluate their shear
strengths after ASR-induced expansion. No shear strength decrease was observed in the specimens
without stirrup fracture, and a relationship was found present between the number of fractured stirrups and
the degree of decrease in the shear strength. Shear strength evaluation was also carried out using a
conventional method to confirm adequate safety margin in the calculated values of the specimens.
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